
........................................................................................................................ 

A P P E N D I X  G  

R E V I S E D  W A T E R  A N D  
W A S T E W A T E R  S Y S T E M  R E P O R T S  



........................................................................................................................ 

 



........................................................................................................................ 

 

W A T E R  S Y S T E M  A P P R O V A L  A N D  
R E P O R T S  



 

 

State Water Resources Control Board 
Division of Drinking Water 

December 1, 2022 

Ms. Lisa Pezzino, P.E. 
SRT Consultants 
Via email: lisa@srtconsultants.com  
[...]
distribution system,

Ɣ One �1� 20,000-gallon waste tank that will hold the treatment processes¶ spent backwash 
and process water and approximately 300 linear feet of piping from the WTP to the 
backwash waste tank,

Ɣ One �1� hydropneumatic tank and booster pump will be supplied by water pumped from 
the potable water storage tanks and will pressuri]e the distribution system to ensure 
adeTuate pressures at all water connections, and

Ɣ Approximately 1,300 linear feet of 4-inch distribution piping network to the identified 
water connections throughout the site. 

Figure 5 shows a preliminary process flow diagram of the proposed new water system. 

Figure 5      Proposed Water System Process FloZ Diagram

~ Water Tank 

~ Flow Meter 

r Pump 

15,000-ga l 
--------+ raw water 

EL. _ .___t_an_k _ _. 

~101 ft 

40,000-ga l •+--------, 

EL. 
raw water 

fire storage 
..,_ ___ _. - ~109 ft 

M 

Well 20-1 
GROUND 
EL. ~gs ft 

Well 20-1 
STATIC AQUIFER 

EL. ~43 ft 

Well 17-1 
GROUND 

EL. ~119 ft 

v" Well 17-1 
STATIC AQUIFER 

EL. ~45 ft 

Pre-Treatment + RO 

Treatment Unit 

20,000-ga l 

RO waste tank 

EL. ~96 ft 

Mosaic Preliminary 
Process Flow Diagram 

00~ 
consultants 

Connectio 

EL.117ft 

n 

Lowest connec 

EL. 58 ft 

tion 

EL. ~162 ft 

+ 

Dist ri but ion System 



Mosaic Preliminary Technical Report
April 2022

15

5.1. General Layout
Multiple potential sites were evaluated to identify the most appropriate locations for the 
proposed new water system facilities. In order to optimi]e the space available and minimi]e 
pumping reTuirements, the raw water storage tank will be co-located with the WTP and the 
existing elevated tank site will be utili]ed for potable water storage. The waste storage tank will 
be located closer to the site entrance, near the staff house, to accommodate accessibility for 
vehicles. The hydro-pneumatic tank will be located near Well 17-1, in proximity to the majority of 
the distribution system connections. Figure 5 shows the proposed locations of the new water 
facilities, and Attachment 5 includes a full site plan.

Figure 6      Water System Facilities Proposed Locations

5.2. Water Supply Sources
The two �2� new groundwater wells, Well 20-1 and Well 17-1, draw water from consolidated 
sedimentary bedrock and are rated to produce 4.7 gpm and 3.0 gpm, respectively. Both wells 
were constructed with an adeTuate sanitary seal and in compliance with Title 22 CCR �64554 
and �64560. Table � presents the main characteristics of the two �2� new production wells and 
the well completion reports are included in Attachment 6.

FIRE SUPPRESSION 
RAW WATER STORAGE 

~ -~- _ COOOGAU.ON'i,.T EATED 
- ~--·-...-_W"-IERB rTANK, 6'-11"•0 

0 

00~ 
consultants 

/ I 

WATE DISTRIBUTION 
sysTEj, PIPING 
4 10P\IC 

F~OMkl l 17-1 TO RAW 
WATER STORAGE TANK 
•"0 C 



Mosaic Preliminary Technical Report 
April 2022 

16 

Table 8        Production Wells Parameters 

 Well 20-1 Well 17-1 

Depth 135 ft 200 ft 

Screen Depth 95 - 135 ft 70 - 90 ft and 130 - 190 ft 

Aquifer Characteristics Confined to Semi-Confined Bedrock Aquifer 

Static Depth to Water 52.9 ft 74.4 ft 

Rated Capacity 4.7 3.0 

Based on the water quality and supply resilience of each well, it was determined that Well 20-1 
will operate as the main supply source while Well 17-1 would be used as a backup supply 
source, supplementing Well 20-1 and maintaining supply during Well 20-1 maintenance 
activities, as needed. 

Both wells will have dedicated transmission mains that will transfer water directly to the new 
15,000-gallon raw water tank located at the WTP site. The transmission mains will be 4-inch 
buried PVC pipes, and will include approximately 265 linear feet of pipe from Well 17-1 to the 
raw water tank and approximately 10 linear feet from Well 20-1 to the same raw water tank. 

The 50-foot radius control zones around the supply sources have been assessed and deemed 
secured from potential contamination sources. Both wellheads will have an enclosure, which will 
be locked to protect the wells and prevent access from unauthorized personnel. Flow meters will 
be installed at each well to monitor the wells’ respective source production, in compliance with 
CCR Title 22 §64161. A sediment filter at the wellhead will be installed as an initial preliminary 
screening of large particles. 

5.3. Water Treatment System Design 
The water treatment facility was developed based on the wells’ raw water quality, suppliers’ 
recommendations, and the CCR. The following sections detail the proposed treatment 
processes and general operational requirements. 

5.3.1. Effluent Water Quality Regulatory Requirements 
A treatment system will be implemented to target the constituents of concern present in the raw 
water and comply with disinfection requirements, ensuring a safe and sustainable water supply 
for the Mosaic water system. Constituents that are above regulatory limits in Wells 20-1 and 17-
1 are included in Table 9. Additionally, as shown in Table 5, some constituents that do not have 
an MCL are also reported at high concentrations, including: sodium in Well 17-1 and calcium in 
Well 20-16. 

                                                
6 Sodium and calcium are included as part of the TDS concentrations.  

00~ 
consultants 



Mosaic Preliminary Technical Report 
April 2022 

17 

Table 9        Effluent Water Quality Criteria Summary 

 Average Well Concentrations MCLs 

Well 20-1 

Iron 365 ug/L 300 ug/L 

Manganese 102 ug/L 50 ug/L 

TDS 659 mg/L 500 mg/L 

Constituents of Concern Total alkalinity, silica, calcium 

Well 17-1 

Arsenic 18 ug/L 10 ug/L 

TDS 1427 mg/L 500 mg/L 

Constituents of Concern Total alkalinity, hardness, silica, sodium 

Based on the CCR Title 22 §64430 and the Groundwater Rule, it is planned that the design will 
include disinfection equipment that can achieve at least 99.99 percent (4-log) reduction of 
viruses through filtration and disinfection. 

5.3.2. Proposed Treatment Train 
Based on the well’s raw water quality presented in Section 2.1.2, industry knowledge, and 
communications with several vendors, reverse osmosis (RO) was identified as the most 
appropriate treatment technology for Mosaic’s groundwater sources. RO uses high-pressure 
pumps to push water through the filtration membranes and is the most reliable treatment 
technology for handling water with elevated TDS and mineral concentrations. Additionally, RO is 
an effective treatment for arsenic, which is found  in high concentrations  in Well 17-1. Additional 
pretreatment steps are recommended to address all of the identified constituents of concern 
present in the raw water and to ensure the optimized operations of the RO unit. The design 
capacity of the RO unit and associated pre-treatment steps was evaluated with consideration of 
flexibility, run time, and efficiency. Two (2) main options were evaluated:  

(1)  Design Capacity of MDD (3-6 gpm): Designing the treatment system based on the MDD of 
the water system is a common practice and was investigated for the Mosaic system. It was 
established that RO units with lower flow rates tend to be designed for residential household 
applications and therefore don’t hold the necessary NSF-61 certification. Additionally, the 
implementation of a 3 to 6 gpm RO unit would provide limited redundancy and flexibility, require 
long run times at the WTP, and lead to increased wear and tear and maintenance needs. 

(2) Design Capacity higher than MDD (12 gpm): The implementation of an RO unit that can 
handle a flow rate of approximately 12 gpm would operate at a higher capacity than the wells’ 
production rate and therefore require a larger raw water facility.  A larger unit, however, would 

00~ 
consultants 



Mosaic Preliminary Technical Report 
April 2022 

18 

allow for shorter daily run times and provide additional operational flexibility. A higher production 
rate also provides the capacity to fill the potable water storage over a shorter amount of time 
and increases the reliability of the treatment system and its ability to respond to instantaneous, 
unexpected system demands. 

Based on the evaluation of the two (2) above options, it was established that a larger RO would 
be required to meet NSF-61 requirements and allow for optimal flexibility for the water system. 
The proposed treatment process includes a 12-gpm RO unit and has a total flow rate capacity of 
up to 18.5 gpm - depending on the blending ratio - to efficiently produce a safe drinking water 
supply to serve the Mosaic’s demands (see Section 5.3.3). The proposed water treatment 
process includes three (3) pressure vessels, three (3) chemical injection steps and an RO unit in 
series, as follows: 

● Sodium Hypochlorite Dosing: This chlorine injection process serves as the oxidizing 
step to precipitate key contaminants present in the groundwater. 

● Low Pressure Feed Pump: The supply pump is rated at approximately 50 pounds per 
square inch (psi) and pushes the water from the raw water tank through the pre-
treatment filtration steps installed in series. The low-pressure supply pump is also used 
to backwash the pre-treatment filters. 

● Multi-Media Filter: The 21-inch diameter multi-media pressure filter includes layers of 
anthracite, sand, and gravel and handles turbidity removal. 

● Greensand Filter: The 24-inch diameter greensand filter targets the removal of iron and 
manganese precipitates. 

● Activated Carbon Filter: The 24-inch diameter activated carbon vessel removes 
organics, taste and odor compounds, and excess chlorine from the oxidation step. 

● Antiscalant Dosing: An antiscalant chemical is injected into the pipe to inhibit the 
formation of mineral scales that would cause membrane fouling. The antiscalant dosing 
is meant to specifically control and prevent the precipitation of silica to optimize 
membranes’ operation and longevity. 

● High-Pressure Feed Pump: The high-pressure pump provides up to 120 psi of 
pressure required for RO membrane operation. 

● RO System: A commercial-sized brackish water RO unit provides the effective removal 
of the salts, minerals and pathogens present in the water. The RO unit is skid-mounted 
and includes a heavy duty sediment filter, 12 thin-film composite (TFC) 4-inch 
membranes held in individual fiber-reinforced plastic (FRP) pressure vessels and an 
integrated blending process to optimize the composition of the WTP effluent. A control 
panel ensures the proper operation of the RO treatment process and controls the 
necessary pumps, analyzers and internal setpoints. 

● Disinfection Process: The system involves the installation of a disinfection process, 
based on the Groundwater Rule requirements. A sodium hypochlorite injection system 
located at the inlet of the potable water break tank at the treatment plant sets the proper 
chlorine residual for the distribution system. 

● WTP Control Panel: A control panel facilitates the operation and supervision of the 
treatment process and allows the monitoring and updating of regulatory and operating 
setpoints of the water system. 

0®~ 
consu l tants 



Mosaic Preliminary Technical Report
April 2022

1�

Figure 7        Treatment Process PFD

The effluent of the RO unit is sent to a 1,000-gallon treated water break tank located at the WTP 
site. A small booster pump will transfer water from the break tank to the potable water tanks 
located at a higher elevation.

5.3.3. Proposed RO Blending System 
Based on RO treatment best practices, the new water treatment system will include a blending 
system in order to balance the mineral content in the finished water. This configuration will result 
in the blending of RO-treated water and water filtered through the pre-treatment in the 1,000-
gallon break tank located downstream of the RO treatment process. The implementation of the 
blending process allows the presence of some mineral content in the finished water and 
mitigates the following disadvantages associated with the use of RO:

Ɣ Preliminary evidence shows that there may be adverse health effects associated with 
the consumption of completely deminerali]ed water, which also commonly has poor 
taste.

Ɣ The deminerali]ed RO-treated water is aggressive and can cause metals from 
distribution piping and appurtenances to leach into the water.

Ɣ The operations of a RO unit produces a significant amount of brine waste, with 
approximately 40 to 50� of the influent water sent to waste.

All of the water will flow through the pretreatment steps to ensure the maximum removal of iron 
and manganese, which are the main constituents of concern in Well 20-1. Based on the raw 
water Tuality in Well 17-1 - namely the presence of arsenic - the blending process will not be 
used whenever Well 17-1 is feeding the WTP. The blending of pre-treated water and RO-treated 
water will be used to balance the presence of TDS in the finished water, as shown in Table 7.

Preliminary calculations were conducted to determine the recommended RO blending ratio, 
based on the appropriate removal of TDS from the raw water from Well 20-1. This flow split 
scenario takes into account the maximum TDS concentration recorded at Well 20-1 and uses a 

Multi-media Activated 
fil ter carbon filte r 

Sodium hypochlor it e ~ 
r--------dosing ____ ~ I 

15,000-gal 

raw water 
tank 

(8) Isolation va lve 

~ Flow meter 

:- -~ - - - - -- ~ -e------r •---1, 
: V V V 

waste tank 

olchemical dosing system 

D WaterTank 

dosing 

- - - -Filters backwash feed r Pump 

[><] Contro l valve 

00~ 
consultants 

Brine to 
waste t ank 

1,000-gal 
Break tank 

Pumped to 

potable 
wat er tanks 



Mosaic Preliminary Technical Report 
April 2022 

20 

conservative target TDS concentration of 300 mg/L.7 Assuming a 90% removal based on 
estimates from RO vendors, the recommended flow split under normal operations would involve 
a minimum of 65% of the flow passing through the RO unit and 35% through the pre-treated 
blending flow, as presented in Table 10.8 

Table 10        RO Blending Ratio Calculations (Well 20-1 Scenario) 

Final TDS Concentration 300 mg/L 

Raw Water TDS Concentration 682 mg/L 

RO Achieved TDS Reduction 90% 

RO Effluent TDS Concentration 68.2 mg/L 

RO Flow % 62.2% 

Blended Flow % 37.8% 

Based on the 12-gpm capacity of the proposed RO unit, the total flow capacity of the plant 
would vary from 12 to 18.5 gpm, assuming conservative blending ratios of 65 to 100% of the 
water flowing through the RO unit. Based on the calculation shown in Table 10, potential 
operating scenarios were developed, as shown in Table 11. The blending line would be 
equipped with a motorized control valve, a manual isolation valve, a throttling valve, and a flow 
meter. The motorized control valve will open and close in sync with the treatment train and the 
throttling valve will be manually operated to set the appropriate flow ratio through the blending 
line. Before Well 17-1 is manually turned on, the valve on the blending line will be closed to 
ensure that 100% of the flow passes through the RO membranes.  

Table 11        Potential Blending Scenarios 

RO Flow Blending Flow Total Flow Flow Split RO Flow Split Blending 

gpm gpm gpm % % 

12 6.5 18.5 65 35 

12 5.1 17.1 70 30 

12 4 16 75 25 

12 3 15 80 20 

12 0 12 100 0 

 

                                                
7 The recommended secondary drinking water standard TDS limit is 500 mg/L. 
8 The feasibility of installing a real-time TDS analyzer located at the outlet of the 1,000-gallon break tank 
to provide confirmation of the proper blending ratio will also be assessed.  

00~ 
consultants 



Mosaic Preliminary Technical Report 
April 2022 

21 

A water quality check has been conducted to identify the maximum acceptable TDS level in 
Well 20-1 that would ensure an effluent below the TDS MCL at a conservative blending ratio of 
65/35 flow split. Assuming a 90% TDS removal by the RO unit, a 65/35 flow split between the 